* *
SERVICE BODY FLOOR SHOWN ON TRUCK FRAME RAILS.

BODY SIDES REMOVED FOR CLARITY ] ToNG@ P

*

BACK OF CAB

Ef* E

@ B F
3
o] = ¥
C B
4
2 T B e - 9 |
. ® . o 0

REAR MOUNTING BRACKET

N

TEY ] £CO]

LET
NC

TtEr] REVISIONS [~ DATE
| [INITIAL RELEASE [ -~ DxxT-

CST BUMPER ASM

H\K_.__\ 1" LONG-(2) PLCS

SECTION E-E
REAR MNTG BRACKET INSTALLATION
SCALE1/4

BUMPER FASTENERS COME
IN BUMPER MOUNTING KIT

SECTION F-F
SCALE 1/16

VAAN ® O
WI'—III ) 7 Jmp——p——— N puipep—_—
i | | []
A )
< AN\ DETAIL G
SECTION A-A L | SCALE1/6
SCALE 1/12
V
DETAIL C
SCALE1/6 D
DETAIL D
SECTION B-B SCALE1/8
SCALE 1/16
GM FRAME e ;
CST 110 INSTALLATION -'17 GM
9 [ 6 [9170 |134270 5/8-11 X 2.00 GRADE#8 HHCS
8| 6 |9190 [919526 NUT, 5/8-11 NYLON LOCK GR 8
—zo—lcum > °°‘< 01 -—-:—m U—N>E—zm I GA. RAW MAT'L CODE SHEAR SIZE OR PURCH. DATA
7 | 14 [9190 [919880 WASHER 5/8 FLAT _ _ _ ;
15] 8 [9270 [927190 1/2" PLASTIC HOLE PLUG, CMPT BTM | 6 | 12 [9190 [129115 1/2 WASHER - HARDENED ConE __ss%:% _p% _M%mm 1 _%m>
14| 1 [0900 [144403-03 _ |PLASTIC PARTS BAG, 8" X 12" 5| 2 [9330 [18989 U-BOLT STRAPS 31-910 W=3.75 g p—
13 2 [9170 [228890 10.9 METRIC BOLT, M14-2 X 40MM 4 [ 2 [4233 [214495 U-BOLT WLDMNT-GM MOUNTING g:
SECTION K-K 12| 2 [9190 [919879 LOCK WASHER 5/8 LOCK RINGS 3| 1 [4233 208479 MTG WELDMENT-GM SUPP KIT
SCALE 1/ 4 11| 4 [9170 [917475 HHCS 1/2-13 X 2.00 GRD.8 2 | 1 |4233 [228821-02  |BRACKET-REAR MOUNTING-RH S i AR E—
10[ 8 [9190 [144736 NUT-LK- 1/2-13 GR8 1| 1 [4233 [228821-01  |BRACKET-REAR MOUNTING-LH 35 | 10-25-16 | 1216 | 4233 209370-17G-60CA
ITEM] QTY EHU PART NUMBER DESCRIPTION ITEM] QTY | DWGID _v>z.—zczE DESCRIPTION




